SiRUBA"

SRASHE T 252 FRSE S0 AEs
INDUSTRIAL SEWING MACHINE

] ° “;‘
2
. Y c




CONTENTS 2 R

MISCELLANEOUS COVERS(1) A AR (1) 1
MISCELLANEOUS COVERS(2) HALHAR(2) 2
MISCELLANEOUS THREAD-EYELETS Y ¥ 3
MISCELLANEOUS BUSHINGS ik 4
MAIN SHAFT DEIVING MECHANISM L E MR 5
ONE SIDE CUT PRESSER FOOT MECHANISM B0 R 1 SRR B B A A 6
UPPER KNIFE CARRIER AND HOOK DRIVING MECHANISM k4777 & E £) $t B& #) # 1% 7
LOQPER DEIVING MECHANISM TF £ s+ R %) A% 8
FEED DEIVING MECHANISM Bl AR R 9
FEED DEIVING CONTROL MECHANISM MR 10
LUBRICATING MECHANISM £ i M 1k 11
DOBLE SIDE CUT PRESSER FOOT MECHANISM o 7 B Bk 12
/SV/ DEVICE 1108 B ik i 13
/AT/ DEVICE A 836 B R ik 14
/ET/ DEVICE | T W6 R vk 15
/AW/ DEVICE,C.SET (SELECT DEVICE) AR K @-AW] GRIFEE) 16
THREAD STAND $E@ 17
/CL/ DEVICE 38 5 Mk 18
ATTACHMENT BOX R 19
ACCESSORIES R4 4 20
/CL//AW/ DEVICE, C.SET (SELECT DEVICE) 9h8 X B AT JE da-AW2 GE#EEE) 21

STITCH LENGTH SPECIFICATION SHEER M & 22







MISCELLANEOUS COVERS (1) BRI
e ——

Ref. Parts Amt,
No. No. Description P £ Reg.
1 P1-1 Crank Chamber Cover WeE LA 1
2 P1-2 Crank Chamber Cover Gasket W ERA 1
3 Pi-3 Screw(11/64-40X11) 3R #4 5
4 P1-4 Screw(M12-1.75X9) 3K & 2
5 P1-5 O-Ring RS L3 2
6 P1-6 Oil Sight Top Window Lids 2
7 P1-7 Screw (9/64-40X11.3) LY 10
8 P1-8 Top Cover (Middle) LECF) 1
9 P1-9 Screw (11/64-40X6.5) 3R & 2
10 P1-10 Nut L& 2
11 Pl-11 Screw (9/64-40X5.6) L. £0Y 4
12 P1-12 Top Cover (Middle) Spring LE(P)RE 1
13 P1-13 Nut iRig 2
14 P1-14  ° Top Cover (Middle) Hinge LER(P)EHIR 1
15 P1-15 Screw (9/64-40X6) 3¥ 8% 7
16 P1-16 Top Cover (Front) L EGT) 1
17 P1-17 Rivet $paT 2
18 P1-18 Top Cover (Front) Gasket LE®EGDH 1
19 P1-19 Screw (5/16-24X32) 37 44 3
20 P1-20 Washer E A 3
21 P1-21 Emblem £54: ) 1
22 P1-22 Warning Sticker $ & 1
23 P1-23 Machine Frame End Cover Gasket Friad A 1
24 P1-24 Machine Frame End Cover Bk 1
25 P1-25 Looper Lever Shaft Cover Gasket B B 1
26 P1-26 Looper Lever Shaft Cover By 1
27 P1-27 Screw (9/64-40X7.1) 3R 84 10
28 P1-28 O-Ring OR i rg 28 3
29 P1-29 Drain Hole Screw (3/8-24X8) ak 7y 3% 4% 1
30 P1-30 Plug Screw(M14-1X4) JE i 3% 44 1
31 P1-31 Screw (1/4-28X32.5) 2
32 P1-32 Washer %A 2
33 P1-33 Crank Chamber Cover Oil Shield By i A 1
34 P1-34 Oil Seal Plug B % 1
35 P1-35 Sewing Head Oil Defense B5 iR 1
36 P1-36 ‘Sewing Head Key WAL Bl 34 2
37 P1-37 Screw (9/64-40X8.5) 3R 44 2
38 P1-38 Screw (1/4-28X20) L8 1
39 P1-39 Pin 1584 1
40 P1-40 Knife Driving Connection Oil Guard vk f 1




MISCELLANEOUS COVERS (1) BRI

Ref. Parts Amt
No. No. Description . do F4 Req.
41 P1-41 Knife Driving Connection Felt pE k) 1
42 P1-42 Thread Carrier And Hook Driving Rod Oil Guard By b 4 4 1
43 P1-43 Screw (9/64-40X8) 3R 8% 2
44 P1-44 Seal 4 2
45 P1-45 Nut i¥ 5 2
46 P1-46 Sewing Head Cover(Left) BIRE 1
47 P1-47 MJ62 Emblem 4 ) 1
48 P1-48 Seal Plug hE 1
49 P1-49 Seal Plug hE 1
50 P1-50 Oil Guide Wire L X L) 1
51 P1-51 Crank Chamber Cover, C. Set hwELEa 1
52 P1-52 Top Cover (Middle), C. Set rE(P & 1
53 P1-53 Top Cover (Front), C. Set LEGDHE® 1
54 P1-54 Knife Driving Connection Oil Guard, C. Set i 1
55 P1-55 Sewing Head Cover Gasket R A 1
56 P1-56 Sewing Head Cover Gasket(Front) FHAE 1
57 P1-57 Needle Thrad Take-up Guard HE 1
58 P1-58 Screw(M4-0.7X8) ) 2
59 P1-59 Machine Frame AL 1
60 P1-60 Machine Frame A 1
61 P1-61 Sewing Head Cover(Left), C. Set L 5§ ¥l 1
62 P1-62 Sewing Head Cover Gasket(Front), C. Set EIRATEM 1







MISCELLANEOUS COVERS (2) BRE02)

Ref. Parts

No. No. Description P A
1 P2-1 Sewing Cylinder LINRE X
2 P2-2 Sewing Cylinder Gasket EdmE A
3 P2-3 Alignment Pin EoEE

4 P2-4 Knock Pin TR 8%

5 P2-5 Screw(3/8-24X5.4) IR &4

6 P2-6 Seal Gasket k.Y

7 P2-7 Cylinder Frame Cover (Front) wE

8 P2-8 Screw (9/64-40X8) 3R 4%

9 P2-9 Oil Gauge bk

10 P2-10 Screw (M22-1.5X5.7) 3F &%

11 P2-11 O-Ring 0% 413 %
12 P2-12 Seal Gasket kb p

13 P2-13 Cylinder Frame Cover (Left) P 3

14 P2-14 Oil Gauge, C.Set sk

15 P2-15 Model Plate _Rikaspe
16 P2-16 Cylinder Frame Cover (Upper) LE

17 P2-17 Seal Gasket -k Y]

18 P2-18 Screw (1/8-44X6.5) 3R &4

19 P2-19 Dust Defender (Upper) BFRECL)
20 P2-20 Screw (3/32-56X2.1) X &

21 P2-21 Dust Defender (Lower) HEECT)
22 P2-22 Pin 1584

23 P2-23 Looper Cover Spring Support (LS
24 P2-24 Screw (11/64-40X5) Lo g0

25 P2-25 Looper Cover Sprin TASHERF A
26 P2-26 Screw (9/64-40X5) X 4%

27 P2-27 Lopper Cover FTH4E
28 P2-28 Pin 154%

29 P2-29 Screw (9/64-40X5.7) 3% #4

30 P2-30 Chain-off Cutting Knife BABZEAR
31 P2-31 Chain-off Cutting Knife Guard 7

32 P2-32 Screw (M4-0.7X4.5) o2 4

33 P2-33 Screw (M4-0.7X5.7) i 44

34 P2-34 Looper Thread Guide Wire EOEL S

35 P2-35 Screw (9/64-40X10) i &%

36 P2-36 Feed Drive Shaft Cover Gasket ki ®A

37 P2-37 Feed Drive Shaft Cover NS F 1

38 P2-38 Screw (9/64-40X7.1) o 44

39 P2-39 Looper Cover Spring Support, C. Set XA EM
40 P2-40 Cylinder Frame Cover (Upper), C. Set i@




‘T 66 63 62
67

65 56 64 “




MISCELLANEQUS THREAD EYELETS IR

“’

Ref. Parts

No. No. Description P A Reg.
1 P3-1 Thread Guide Plate BER 1
2 P3-2 Screw (11/64-40X8.3) L 12
3 P3-3 Thread Eyelet i &8 7L 4
4 P3-4 Thread Pipe (Long) B E (&) 1
5 P3-5 Thread Pipe (Short) Ul S ACY) 1
6 P3-6 Warning Sticker L 5: 1Y 1
7 P3-7 Screw (M4-0.7X8) R4 2
8 P3-8 Thread Guide Plate, C. Set #wEka 1
9 P3-9 Thread Guide Plate Support BER XIS 2
10 P3-10 Screw (11/64-40X7) 37 &% 2
11 P3-11 Thread Tension Support LR B EE 1
12 P3-12 Thread Tension Support Bracket LIHEABEELE 2
13 P3-13 Screw (7/32-32X9.5) 3% 4% 4
14 P3-14 Screw (1/8-44X6.4) L £ 1
15 P3-15 Tension Release Shaft Spring - 7 S TR R 1
16 P3-16 Tension Release Shaft &S PR My 1
17 P3-17 Nut W38 4 4n 6
18 P3-18 Tension Spring Bushing BRAMFAEEEHN 6
19 P3-19 Looper Thread Tension Spring TAHSEARK 1
20 P3-20 Top Cover Thread Tension SpriggL LMk R 1
21 P3-21 Needle Thread Tension Spring HEEARE 4
22 P3-22 Tension Release Pin Bushing BRAOARBRIESH L% 7
23 P3-23 Thread Tension Disc A WMEN 12
24 P3.24 Thread Tension Disc Eyelet EH MGk 3
25 P3-25 Tension Post RAMK LA 6
26 P3-26 Tension Release Pin &S BRHLIE S 7
27 P3-27 SP Device, C. Set SR b 1
28 P3-28 Oil Cup Lip BhBAENE 1
29 P3-29 Hinge Pin SLARIE Y 1
30 P3-30 SP Felt SP& ih ¥ 4
31 P3-31 SP Felt Stay SPR ih ¥ % 4 1
32 P3-32 Oil Wick PR 1
33 P3-33 SP Container B g 1
34 P3-34 SP Container Support o 1o Ees, Ry 1
35 P3-35 Screw (9/64-40X4.6) 37 4% 2
36 P3-36 Thread Take-up Eyelet Holder .- ¥ 8- 0% 1
37 P3-37 Thread Take-up Eyelet 4T 1
38 P3-38 Screw (1/8-44X6.5) L &5 1
39 P3-39 Looper Thread Take-up Guide T a4 EE 1
40 P3-40 Screw (1/8-44X4.3) 3F 44 4




MISCELLANEOUS THRAD EYELETS ﬁﬁﬁﬁ 3

Ref. Parts

No. No. Description , - S 3 Regq.
41 P3-41 Locper Thread Take-up Eyelet(Front) T 4436232 (A7) 1
42 P3-42 Locper Thread Take-up Eyelet(Rear) T A 6342 (48) 1
43 P3-43 Screw (3/32-56X3.2) 3% 44 4
44 P3-44 Eyeiet Supporting Plate RSP E IR 1
45 P3-45 Locper Thread Guard T A5 ER 1
46 P3-46 Top Cover Thread Pipe LARse B e 1
47 P3-47 Locper Thread Guide Wire (Upper) TAHS S ELBE |
48 P3-48 Needle Thread Strike-off Pin Holder Bracket BEERHE TR 1
49 P3-49 Necdle Thread Strike-off Pin WREANAEER 4
50 P3-50 Screw (1/8-44X2) $F &% 4
51 P3-51 Necdle Thread Strike-off Pin Holder WK BER E 1
52 P3-52 Screw (3/32-56X6.2) L &5 2
53 P3-53 Nezdle Thread Guide Wire R E 2y ¥ 1
54 P3-54 Hezd Cover Thread Eyelet LAk R 1
55 P3-55 Screw (1/8-44X4.4) 3% &% 1
56 P3-56 Needle Thread Eyelet Holder SRR SRR 1
57 P3-57 Screw (11/64-40X13) 3% 4% 1
58 P3-58 Needle Thread Eyelet 483K ) MAAE 4
59 P3-59 Stitch Unlocker Mounting Bracket Hese W I 1
60 P3-60 Scraw (11/128-56X3) iF &% 1
61 P3-61 Scrow (1/8-44X5.9) 3R 4% 1
62 P3-62 Sticch Unlocking Spring it K 1
63 P3-63 Stitch Unlocking Spring Holder DR R EER T
64 P3-64 Nezdle Bracket LS E; £ 1
65  P3-65 Scraw (1/8-44X3.4) Wb 4
66 P3-66 Screw (1/8-44X5.4) AR 1
67 P3-67 Scrow (1/8-44X2.7) Rak 2
68 P3-68 Thrzad Guide, C. Set #xa 1
69 P3-69 Ey:iet Supporting Plate, C. Set REME ERE 1
70 P3-70 Needle Bracket, C. Set W e 1
71 P3-71 Ne-dle Thread Strike-off Pin Holder, C. Set ~ ##3& /A MEP @ |







%

Ref. Parts Amt.
No. No. Description o & Req. 3
1 P4-1 Adapter, C. Set $h& 4 1
2 P4-2 Adapter $h R 30 1 :
3 P4-3 Screw (M5-0.8X5) 3% 44 2
4 P4-4 Ball Bearing #ik 1 ¢
5 P4-5 Bearing Housing _ PAEEE 1 4
6 P4-6 Screw (3/16-32X11.5) 37 4% 4

7 P4-7 Bearing Housing Gasket #hAREEERA 1

8 P4-8 Oil Seal Pk S 4

9 P4-9 Crankshing Bushing (Front) EMELTG) 1 :

10 P4-10 Main Shaft Bushing (Rear) EX FRACY) 1
11 P4-11 Main Shaft Bushing (Front) EMEF(AT) 1 :
12 P4-12 Oil Wick (Woollen Yarn) L R 2
13 P4-13 Oil Wick (Laced Wire) B 1

14 P4-14 Knife Driving Lever Bushing (Rear) FEEGL) 1

15 P4-15 Knife Driving Lever Bushing (Front) MEF A 1

16 P4-16 Presser Foot Lifter Stop Plunger Bushing wmE 1

17 P4-17 Looper Driving Lever Shaft Bushing T 4t shdh i ¥ 1

18 P4-18 0il Wick P e 1

19 P4-19 Seal Plng FHE 1

20 P4-20 il Wick s 1

2F— " P422T Screw (11/64-40X8.3) L 41 1

22 P4-22 Plastic Pipe R E 1

23 P4-23 Presser Bar Bushing RoEx¥ 1

24 P4-24 Needle Bar Bushing(Upper)Lid H$EEF(L)E 1

25 P4-25 Gasket #H 1

26 P4-26 Needle Bar Bushing(Upper) SHEEE(L) 1

27 P4-27 Needle Bar Bushing(Lower) $HEEF(CF) 1

28 P4-28 Oil Seal ' b 1

29 P4-29 Looper Rocker Shaft Bushing (Front) TFTAHSERBMEEFG 1

30 P4-30 Looper Rocker Shaft BushEELRear) TFASHERMET(E) 1

31 P4-31 Oil Seal B3 2

32 P4-32 Feed Bar Eccentric Pin Bushing FEHEBOHEE 1

33 P4-33 0O-Ring 2 3 ] 2

34 P4-34 Bearing Housing, C. Set WAEEER 1

35 P4-35 Knife Driving Lever Bushing (Rear), C. Set SEEE(H)a 1

36 P4-36 Knife Driving Lever Bushing (Front), C. Set 494 4 (#7) 4 1

37 P4-37 Looper Rocker Shaft Bushing (Rear), C. Set TAHERBEEF(R)E |

13







MAIN SHAFT DEIVING MECHANISM 5

Ref. Parts Amt.

No. No. Description oo Req.

1 P5-1 Main Shaft E$ 1

2 P5-2 O-ring ORI 2R 1

3 P5-3 Looper Thread Take-Up SRR &% 1

4 P5-4 Top Cover Thread Take-Up LHRRE DR 1

5 P5-5 Screw (7/32-32X3.6) 37 & 4 :
6 P5-6 Positioning Screw (1/8-44X4) ¥ 4 2
7 PS-7 Collar 3 2
8 P5-8 Screw (11/64-40X6) R 44 4
9 P5-9 Main Shaft Coupling, C. Set EX LYY 1
10 P5-10 O-ring ORI igF8 28 1
11 P5-11 Main Shaft Coupling EX K3 S 1
12 Ps-12 Thread Carrier and Hook Driving Rod, C. Set  3&#y 77 42.i% 43 40 1
13 P5-13 Screw (1/4-28X6.3) R4 4

14 P5-14 Pump Driving Gear FANE 1

15 P5-15 Screw (1/8-44X6) 3% 4 3 |
16 P5-16 Crankshaf ih $h 1

17 Ps5-17 Needle Bearing AT Eh K 1

18 P5-18 Thread Carrier and Hook Driving Rod (Right) 3% 77 43.i% 4% $d 7k & 1

19 P5-19 Needle Bearing Retaining Plate B A ek AR o iR 1

20 P5-20 Screw (9/64-40X4.8) 3F & 2

21 P5-21 Pulley R ok 1

22 P5-22 Screw (1/4-28X10) 8% & 2

23 P5-23 Needle Bar Lever Connecting Rod AR AR AR 1

24 P5-24 Screw (3/16-32X14) 87 &% 2

25 P5-25 Needle Bearing B AT A 1

26 P5-26 Needle Bar Lever Connecting Rod Pin SHAEAR AR R ARG Y 1

27 P5-27 Oil Wick - he 1

28 P5-28 Screw (9/64-40X12) ¥ 4% 2

29 P5-29 Needle Bar Lever $HHEAR AT 1

30 P5-30 Main Shaft, C. Set e 1

31 P5-31 Retaining Ring CHs4uik 1

32 P5-32 Thrust Ring #A 1

33 P5-33 Needle Bar Connecting Link sixrig g 1

34 P5-34 Needle Bar Connecting Link Pin SHE R ARG S 2

35 P5-35 Oil Wick &k 2

36 P5-36 Screw (1/8-44X5) 8744 2

37 P5-37 Needle Bar Connecting Bracket SHAxig s a2 1

38 P5-38 Screw (9/64-40X6.4) R 44 4

39 P5-39 Needle Bar 4tix 1

40 P5-40 Needle Clamp £148 1

Para cotey $16
DooM—oi- sz cl lne

-
Doe™? - ¢z - Heo €t (Al
A“J-Plz A V@ Y)‘WV.\(;

15




MAIN SHAFT DEIVING MECHANISM

Ref. Parts Amt
No. No. Description P Req.
41 P5-41 Needle ¥4t 4
42 P5-42 Retainer &4t 1
43 P5-43 Screw (3/32-56X2.5) 8% 4% 5
44 P5-44 Stitch Plate £HiR 1
45 P5-45 Stitch Plate Tongue iR E A 1
46 P5-46 Screw (3/32-56X2) 9% 44 1
47 Ps-47 Needle Bar Lever, C. Set 4t én 1
48 P5-48 Collar 43K 1
49 P5-49 Screw (M5-0.8X5) 20 4
50 P5-50 Looper Thread Take-Up, C. Set ERREOKE 1
51 P5-51 Top Cover Thread Take-Up, C. Set LasgiRse e 1
52 P5-52 Collar, C. Set ik 2
53 P5-53 Pulley, C. Set EFRe 1
54 P5-54 Collar, C. Set Wika 1
55 P5-55 Needle Clamp, C.Set $t484a 1
56 P5-56 Stitch Plate, C. Set $Hig 1 1




11

ACCESSORY PARTS




ONE SIDE CUT PRE

Ref. Parts

No. No. Description . &

1 P6-1 Adjusting Screw (M12-1X17) R £

2 P6-2 Lock Nut A% i 3% 8

3 P6-3 Presser Spring 3 XS

4 P6-4 Presser Bar Connecting Bracket PR B 3 AT i 45 42
5 P6-5 Screw (11/64-40X10.3) 3% 4%

6 P6-6 Presser Foot Adjusting Screw R w48 4 R

7 P6-7 Pin &8

8 P6-8 Connecting Bracket Cushion AR

9 P6-9 Presser Bar Guide Ry %44

10 P6-10 Lock Nut 4% B 3K, 8

11 P6-11 Adjusting Nut &R

12 P6-12 Screw (M6-1X8) 37 4

13 P6-13 Presser Bar Lok T

14 P6-14 One Side Cut Presser Foot, C. Set 3 7). 3.1

15 P6-15 One Side Cut Presser Foot R0 Ry

16 P6-16 Screw (11/64-40X6.3) 3% 44

17 P6-17 Carrier/Hook Driving Segment LAOsRGBAHE
18 P6-18 Carrier/Hook Driving Lever Link L4 st aE gt ag
19 P6-19 Link Pin ARG

20 P6-20 Screw (3/32-56X3.3) 3% 4%

21 P6-21 Thread Hook Driving Lever L) 4 RS IR AT
22 P6-22 Top Cover Thread Hook LArsgiRst 4
23 P6-23 Screw (9/64-40X6.8) 3% 4%

24 P6-24 Top Cover Thread Carrier Driving Lever LEnsticEBE S RAL
25 P6-25 Top Cover Thread Carrier AR

26 P6-26 Screw (1/8-44X5) 3R 4%

27 P6-27 Presser Foot Attach Piece (Right) Rk R (&)
28 P6-28 Presser Foot Attach Piece (Left) Bk B (£)
29 P6-29 Screw(3/32-56X1.5) 3R 4%

30 P6-30 Lower Knife T

31 P6-31 Lower Knife Clamp TF 171 kAR

32 P6-32 Screw (1/8-44X3.5) S 83

33 P6-33 Yielding Section Spring 2\ 3 X K3

34 P6-34 Yielding Section NRAE

35 P6-35 Chip Guard Plate VAL
36 P6-36 Presser Foot Spring Plate (Left) BRerR% R (£)
37 P6-37 Presser Foot Spring Plate (Right) BRoR¥ AR (E)
38 P6-38 Screw (3/32-56X2.6) o 44

39 P6-39 Spring Plate Holder BER B REEY
40 P6-40 Chip Guard VAR

19




ONE SIDE CUT PRESSER FOOT MECHANISM

Ref. Parts

No. No. Description P B 3

41 P6-41 Chip Guard Spring MABRRRX

42 P6-42 Screw (1/8-44X3.4) 44

43 P6-43 Presser Foot Guide (Right) R 14 (&)

44 P6-44 Screw (M5-0.8X12) K&

45 P6-45 Presser Foot Guide (Left) R 4(L)

46 P6-46 Screw (M5-0.8X14) 3R 44

47 P6-47 Presser Foot Spring Plate (B)(Left) B h (F)(£)
48 P6-48 Presser Foot Spring Plate (B)(Right) BRER¥ R (£)CE)
49 P6-49 Presser Bar Guide, C. Set . Sok 2L

50 P6-50 Screw (3/16-32X4) 3R &%

51 P6-51 Presser Bar Lifter Lever (Large) Ry R (K)

52 P6-52 Screw (7/32-32X12) 3K 4%

53 P6-53 Stop Plunger Segment pin 158

54 P6-54 Screw (M5-0.8X5) 3R 44

55 P6-55 Stop Plunger Segment EHE ®
56 P6-56 Nut g

57 P6-57 Presser Foot Lifter Stop Plunger RRREER

58 P6-58 Presser Foot Lifter Lever Link (Long) BB AR (&)
59 P6-59 Screw (9/64-40X6.1) iR &%

60 P6-60 Presser Foot Lifter Lever Link (Short) R AR AL 4R (48)
61 P6-61 Presser Bar Lifter Lever (Small) R FEARAE ()

62 P6-62 Screw (7/32-32X6) &5

63 P6-63 Presser Bar Lifter Lever ). 3k

64 P6-64 Screw (3/32-56X4.3) 3% 4%

65 P6-65

Presser Bar Lifter Lever (Large), C. Set

BB AKX







}
Ref.  Parts Amt
No. No. Description PN 4 Req.
1 P7-1 Carrier/Hook Driving Rod (Left), C. Set LAFsRiEIE 1
2 P7-2 Carrier Hook Driving Rod (Left) LAhskigsg 1
3 P7-3 Rod Ball (Left) KR 1 :
4 P7-4 Screw (9/64-40X10) % 4% 2
5 P7-5 Nut sgig 1
6 P7-6 Nut E 1] 2
7 P7-7 Carrier Hook Sleeve Lever B T Y R 1
8 P7-8 Screw(9/64-40X9) 3R 4% 1
9 P7-9 Needle Thread Take-up e R T ) 1
10 P7-10 Screw(M3.5-0.6X6) 3% & 1 :
11 P7-11 Screw(M3.5-0.6X8) 3R 44 2
12 P7-12 Bracket B ZH 1 z‘
13 P7-13 Knife Driving Lever L1 711 SR AT 1
14 P7-14 Steady Washer V4 Y 1
15 P7-15 Knife Driving Connection (Right), C. Set L1718 838 645(4) 4 1
16 P7-16 Knife Driving Connection(Right) LUy () 1
17 P7-17 Knife Driving Connection Ball(Right) LI R E R K (E) 1 i
18 P7-18 Screw (M3.5-0.6X14) 3% 44 4
19 P7-19 Nut (Left-handed Screw) FIE(RF) 1
20 P7-20 Knife Driving Connecting Rod L 1) 7] BE %)k 447 1
21 P7-21 Nut R ig 1
22 P7-22 Knife Driving Connection (Left), C. Set L1 My 647 (£ )4 1 ;
23 P7-23 Knife Driving Connection (Left) LR &R(L) 1
24 P7-24 Rod Ball (Left) KR 1
25 P7-25 Knife Holder Bracket, C. Set LWNBEEEESR |
26 P7-26 Thread Carrier and Hook Sleeve Bushing MINEEELERE 1 |
27 P7-27 Bushing Ring MERA 1
28 P7-28 Carrier/Hook Driving Sleeve i 1R E 5] 1
29 P7-29 Oil Wick P 1
30 P7-30 Oil Seal kS 1
31 P7-31 Oil Seal it 1
32 P7-32 Knife Holder Guide Collar, C. Set %] 1
33 P7-33 Knife Holder Shank Support LB A X A I
34 P7-34 Knife Holder Spring Lo B ARR 1
35 P7-35 Knife Holder Guide Collar L4771 5% % B % 1
36 P7-36 Screw (9/64-40X9) 3% 4% 1
37 P7-37 Knife Holder Shank L7171 Bl & E 4% 1
38 P7-38 Screw (9/64-40X8) R 2
39 P7-39 Screw (3/32-56X3.8) ¥ 44 1
40 P7-40 Knife Support L WE XS 1

23




Ref. Parts Amt.
No. No. Description o 4 Req.
41 P7-41 Screw (3/32-56X1.2) 3R 44 1
42 P7-42 Upper Knife 7 1
43 P7-43 Knife Holder EUI1BE XA 1
44 P7-44 Screw (3/32-56X7) 3R &4 2
45 P7-45 Screw (1/4-40X6) 3% &4 1
46 P7-46 Knife Holder Bracket L B X ELR 1
47 P7-47 Sleeve Bushing (Upper) ME(L) 1
48 P7-48 Sleeve Bushing (Lower) MECT) 1
49 P7-49 Washer L] 2
50 P7-50 Knife Driving Connection, C. Set LN niddita 1




(o2

/

)

RH

[}
<




LOOPER DEIVING MECHANISM E%lﬁﬁﬁﬁ 8

Ref. Parts Amt,
No. No. Description p ) Z Reg.
1 P8-1 Looper Driving Crank Pin T £) 152 %) o 45 15 4% 1
2 Pg-2 Screw (9/64-40X16.3) i 44 1
3 P8-3 Roll Pin for Main Shaft 1544 1
4 P8-4 Looper Lever Driving Rod, C. Set T L 4taEshitin 1
5 P8-5 Looper Lever Driving Rod Ball F 4 4t Ba sy sk 1
6 P8-6 Screw (M3.5-0.6X14) IX 4 6
7 P8-7 Looper Lever Driving Rod TF A4+ 52 942 1
8 P8-8 Washer #®H 1
9 P8-9 Nut (Left-handed Screw) RE(RTF) 2
10 P§-10 Retaining Rin Joif 2
11 P8-11 Looper Lever Driving Rod Pin F £) 41 3E #4335 4% 1
12 P8-12 Screw (1/8-44X5) 3R 44 1
13 P8-13 Collar L ' E: 4 2
14 P8-14 Screw (11/64-40X5.8) 3R 44 2
15 P8-15 Looper Lever Shaft T 4 $H AL 1
16 P8-16 Washer #®AH 6
17 P8-17 Screw (7/32-32X20) 8% 4% 1
18 P8-18 Looper Lever TF 4 44743 1
19 P8-19 Looper Driving Connection Rod, C. Set TasteEgieta 1
20 P8-20 Looper Drivigngonnection(Upper) F 4 $taE %yt 41 (L) 1
21 P8-21 Looper, C. Set 44t 1
22 P8-22 Looper Driving Connection Ball(Upper) T HstRme (L) |
23 P8-23 Nut Rig 1
24 P8-24 Looper Driving Connecting Rod F A Haed)ik 543 1
25 P8-25 Nut L8] 1
26 P8-26 Looper Driving Connection(Lower) T 44 Res: 2 (T) 1
27 P8-27 Looper Driving Connection Ball(Lower) T Hstreshgsk(F) 1
28 P8-28 Nut iR 4g 1
29 P8-29 Steady Fork Y & 1
30 P8-30 Screw (M3.5-0.6X8) 3% 4% 1
31 P8-31 Looper Rocker Shaft T 24t 42 84 1
32 P8-32 Looper Rocker Shaft Sleeve T Ot WEH 1
33 P8-33 Washer *AH 1
34 P8-34 Screw (9/64-40X10.9) 3R & 1
35 P8-35 Looper Rocker Shaft Sleeve Guide TASEITHRERN 4 |
36 P8-36 Screw (3/16-32X5.9) 344 1
37 P8-37 Collar T 4 $HiE AT $h3k 1
38 P8-38 Screw(11/64-40X13) 8% 4% 1
39 P8-39 Looper Holder TAHSEERE 1
40 P8-40 Screw (11/64-40X8.3) 3R 44 1

27

e R e e




LOOPER DEIVING MECHANISM

||

Ref. Parts Amt

No. No. Description p £ Reg.

41 P8-41 Packing m 1

42 P8-42 Adjusting Screw(9/64-40X8.2) 3 & 3R 44 1

43 P8-43 Looper £ 4+ 1

44 P8-44 Screw (9/64-40X4.9) % 44 1

45 P8-45 Needle Guard(Front) B A (A1) 1

46 P8-46 Screw (M2.5-0.45X3.4) 3R 44 2

47 Pg-47 Screw (3/32-56X3.6) 3% 4% 1

48 P8-48 Looper Driving Connection(Upper), C. Set TFThHsteespidsdalt) 1

49 P8-49 Looper Driving Connection(Lower), C. Set FHéRGREA(T) | ]
50 P8-50 Spacer $h |
51 P8-51 Looper, C. Set 44t 1
52 P8-52 Looper Lever, C. Set T {4t 1

53 P8-53 Looper Holder, C. Set FAHAHBEEESA 1

54 P8-34 Looper Rocker Shaft, C. Set T {4t e 1




14

|| PP s S w% g

38
9

81
s /
, )T ‘%gzzz_ gggv%

7 0) ImD-@)- -
O ~

R S8 @




FEED DEIVING CONTROL MECHANISM

Ref. Parts _ Amt
No. No. Description P Req.
1 P9-1 Feed Lift Eccentric, C. Set BHARABOKE |
2 P9-2 Feed Lift Connection (Upper) BEHARAEM(E) 2
3 P9-3 Screw (11/64-40X16) 3R 4 4
4 P9-4 Feed Lift Eccentric Ball HEHAERAB ORI 1
5 P9-5 Screw (11/64-40X4) 37 4% 4
6 P9-6 Nut (Left-handed Screw) L4 2
7 P9-7 Feed Lift Eccentric Connecting Rod EHRERABORES 2
8 P9-8 Nut g 2
9 P9-9 Feed Lift Connection (Lower) BH R ARAE(T) 1
10 P9-10 Screw (M3.5-0.6X14) 3% 4% 4
11 P9-11 Feed Lift Connection Ball BHARARATK 1
12 P9-12 Steady Fork £ L 1
13 P9-13 Screw (M3.5-0.6X8) o 1
14 P9-14 QOil Wick - T 2
15 P9-15 Pin AR 2
16 P9-16 Feed Drive Eccentric, C. Set FHARGR KA |
17 P9-17 Feed Drive Eccentric Ball HEH RS CHIK 1
18 P9-18 Washer #®E 8
19 P9-19 Feed Drive Connection(Lower) B RIS RAE(T) 1
20 P9-20 Feed Drive Connection Ball XD N AR 8 1
21 P9-21 Steady Washer RERA 1
22 P9-22 Washer #* 4 1
23 PS-23 Nut 4] 1
24 P9-25 Feed Drive Shaft AR AT 1
25 P9-26 Feed Drive/Looper Avoid Lever EHRRNAT 1
26 P9-27 Feed Drive Shaft Bushing 3 Y 4 E ) 1
27 P9-28 Screw (3/16-32X9.1) 3R 4 1
28 P9-30 Looper Avoid Connecting Rod, C. Set £) 4+ E ik 4% 4a 1
29 P9-31 Screw (7/32-32X10) L 47 2
30 P9-32 Looper Avoid Connecting Rod Bushing AL S ARRE 2
31 P9-33 Needle Bearing R 2
32 P9-34 Looper Avoid Connecting Rod £) 4HiE #hip R 1
33 P9-35 Looper Avoid Adjusting Nut WA R 1
34 P9-36 Feed Lift Connection(Upper), C. Set EMARARR(L)E 1
35 P9-37 Feed Lift Connection(Lower), C. Set EHARARE(F)E 1
36 P9-38 Feed Drive Eccentric(Upper), C. Set M RARAROKR(E)E]
37 P9-39 Feed Drive Eccentric(Lower), C. Set BHARAGBOR(T)A]

31

:
;
;
i
1
£
5




32



FEED DEIVING MECHANISM 10
Ref. Parts Amt.
No. No. Description e £ Req.
1 P10-1 Feed Bar, C. Set EHABEZ A 1
2 P10-2 Main Feed Bar ERXHRABEZTE 1
3 P10-3 Differential Feed Bar EBHEMALEEE 1
4 P10-4 Feed Bar Plate FHAEZEA 2
5 P10-5 Screw (11/64-40X18.7) 3R 4 4
6 P10-6 Screw (11/64-40X7) X 4% 1
7 P10-7 Differential Feed Dog Wi 1
8 P10-8 Main Feed Dog ES: ) 1
9 P10-9 Screw (11/64-40X7.8) L 20 2
10 P10-10 Needle Guard(Rear) R4t A (18) 1
11 P10-11 Screw (1/8-44X4.8) W 1
12 P10-12 Feed Bar Eccentric Pin ke g - RPN 1
13 P10-13 Screw (11/64-40X5) 3R 4 1
14 P10-14  O-ring ORI B 1
15 P10-15 Screw (9/64-40X8) 3% &4 3
16 P10-16 Feed Bar Slide Block BH RS 1
17 P10-17 Feed Rocker Link Bushing BHRAEEEN 3
18 P10-18 Screw (7/32-32X6.5) 3R &4 2
19 P10-19 Main Feed Bar Driving Link ERMABEERYE |
20 P10-20 Feed Rocker Link Pin EHRIEALIES 2
21 P10-21 Differential Feed Bar Driving Link £ 8350 A5 843 1
22 P10-22 Screw (7/32-32X5) 3% 8% 1
23 P10-23 Feed Rocker BRI 1
24 P10-24 Differential Feed Bar Driving Link Slider EHBHRAWMEER |
25 P10-25 Screw (7/32-32X4.6) 3X 8% 1
26 P10-26 Differential Feed Adjusting Link EHXHAERE 1
27 P10-27 Screw (11/64-40X6.6) 3 4 1
28 P10-28 Differential Feed Adjusting Lever EHEHMAMERAE |
29 P10-29 O-ring 0L E: ¥ %: § 1
30 P10-30 Feed Rocker Shaft MR 1
31 P10-31 Screw (M6-1X8) L ¥ 3 2
32 P10-32 Feed Rocker Shaft Bushing BEHAEAREY 1
33 P10-33 Feed Rocker Link FH AT RN 1
34 P10-34 Screw (7/32-32X10.5) 38X 44 1
35 P10-35 Feed Adjusting Nut EM A A IR b 1
36 P10-36 Differential Feed Adjusting Lever (Middle) 2HEH L EHRA(F) 1
37 P10-37 O-ring 05 F: % §: 1
38 P10-38 Differential Feed Adjusting Dial Gasket EHWMBRERERY |
39 P10-39 Differential Feed Adjusting Dial EHEHAMBRES 1
40 P10-40 Screw (9/64-40X6.2) 3R #4 1

33

g‘
|




No. Description P Req.
41 P10-41 Spacer (Fiber) %5 () 1
42 P10-42 Corrugated Washer KR 1
43 P10-43 Differential Feed Operating Lever E8EHRARAER 1
44 P10-44 Screw (M3-0.5X2.6) 3 4% 2
45 P10-45 Nut 3% 2
46 P10-46 Screw (1/8-44X3.9) 3R 4 1
47 P10-47 Screw (1/8-44X4.7) 3% $4 1
48 P10-48 Main Feed Dog, C. Set Rk 1
49 P10-49 Feed Rocker, C. Set W R4 1
50 P10-50 Feed Bar Eccentric Pin, C. Set #EHAGCHA 1
51 P10-51 Differential Feed Adjusting Dial, C. Set EpmniEkEsa 1

34







LUBRICATING MECHANISM SRt 11 11

Ref. Parts

No. No. Description P

1 P11-1 Crank Chamber Oil Gauge Unit sk

2 P11-2 Oil Height Indicator TR

3 P11-3 Oil Receiver (Rear) BB ER)
4 P11-4 Oil Wick P I

5 P11-5 O-ring oN¥BA

6 P11-6 Pump, C. Set wE A

7 P11-7 Pump Housing Cover (Rear) Unit % & @(1%)
8 P11-8 Screw (9/64-40X9.7) &7

9 P11-9 In-take Filter Kb ¥

10 P11-10 Pump, C. Set mRE
11 P11-11 Pump Housing WRE

12 P11-12 Pump Gear Shaft (Short) R (%)
13 P11-13 Pump Gear Shaft (Long) R W R(K)
14 P11-14 Oil Pump Gear hRER

15 P11-15 Pump Driven Gear EX AN R
16 P11-16 Screw (11/64-40X5) ¥ 44

17 P11-17 O-ring ORI 13 %

18 P11-18 Washer 4% A

19 P11-19 Screw (9/64-40X3) 2% &k

20 P11-20  Screw (11/64-40X10.5) i 4

21 P11-21 Pump Housing Cover (Front) Unit % b F @ (AT)
22 P11-22 Screw (M10-1.5X6.1) [ ¥

23 P11-23 Thread Take-up Oil Defender Unit By iR

24 P11-24 Screw (9/64-40X7) 3R 8%

25 P11-25 Seal By R

26 P11-26 Washer ® A

27 P11-27 Oil Receiver (Front) - &1 &-16.0))
28 P11-28 0Oil Wick P

29 P11-29 Rubber Bushing BREY

30 P11-30 Oil Filter Screen Rubber Seal S8R i AR R i 34
31 P11-31 Oil Filter Screen iR b .

32 P11-32 Oil Reservoir Gasket By AR
33 P11-33 Oil Reservoir T

34 PI11-34  Screw (M5-0.8X14) X 44
35 P11-35  O-ring _Ongmg
36 P11-36  Drain Hole Screw (3/8-24X8) 3% 4

37 P11-37 Oil Tube Lk y

38 P11-38 Thread Take-up Oil Defender Unit By AR ¥

39 P11-39 Thread Take-up Oil Defender Unit By iR BE

40 P11-40 Thread Take-up Oil Defender Unit, C. Set B iR 48

41 P11-41 Oil Receiver (Front), C. Set HERBRSONA

42 P11-42 Oil Reservoir, C. Set pp, Eick




ACCESSORY PARTS




_DOUBLE SIDE CUT PRESSER FOOT MECHANISM'

12

Ref. Parts Amt
No. No. Description s & Req.
1 P12-1 Double Side Cut Presser Foot, C. Set . 271 3% 1
2 P12-2 Double Side Cut Presser Foot b 370 30 1
3 P12-3 Screw (11/64-40X6.3) 3R 84 1
4 P12-4 Carrier/Hook Driving Segment LAstme B AH 1
5 P12-5 Carrier/Hook Driving Lever Link LA 4Rt idig 2
6 P12-6 Link Pin RARIESN 4
7 P12-7 Screw (3/32-56X3.3) 3% 4% 4
8 Pi2-8 Thread Hook Driving Lever £) & BE $H AR AL 1
9 P12-9 Top Cover Thread Hook LAn sk sk 4 1
10 P12-10 Screw (9/64-40X6.8) 3% 8% 1
11 P12-11 Top Cover Thread Carrier Driving Lever LA I BE B AT 1
12 P12-12 Top Cover Thread Carrier LHskifsg 4 & 1
13 PI2-13  Screw (1/8-44X5) o 44 2
14 P12-14 Presser Foot Attach Piece (Right) Rt K (&) 1
15 P12-15 Presser Foot Attach Piece (Left) R4 R (L) 1
16 P12-16 Screw(3/32-56X1.5) 3R 4% 4
17 P12-17 Lower Knife Fin A 1
18 P12-18 Lower Knife Clamp T 171 &RAR 1
19 P12-19 Screw (1/8-44X3.5) 3% 4% 1
20 P12-20 Yielding Section Spring R RRK 1
21 P12-21 Yielding Section TRA 1
22 P12-22 Presser Foot Tongue BRWER 1
23 P12-23 Screw(3/32-56X2.5) 3% 4% 2
24 P12-24 Presser Foot Spring Plate (Left) RuR¥k A (L) 1
25 P12-25 Presser Foot Spring Plate (Right) BIRER R () 1
26 P12-26 Screw (3/32-56X2.6) X a4 1
27 P12-27 Spring Plate Holder REXABEEE 1
28 P12-28 Chip Guard MAKKA 1
29 P12-29 Chip Guard Spring VAR RR 1
30 P12-30 Screw (1/8-44X3.4) 3 44 1
31 P12-31 Lap Former WA 1
32 P12-32 Screw (3/32-56X3.5) ¥ 4 1
33 P12-33 Screw (3/32-56X3.9) 3R 44 1
34 P12-34 Lap Former Slide Block LEZEF 1
35 P12-35 Lap Former Slide Block Sprin LEZE-T e G ES 1
36 P12-36 Lap Former Guide Plate (Left) LE 2 E-E TS 1
37 P12-37 Lap Former Guide Plate (Right) LR S R-F 316 1
38 P12-38 Screw (1/8-44X8) 3R 44 8
39 P12-39 Sewing Cylinder Cover (Upper) TeEER 1
40 P12-40 Screw (3/32-56X2.1) 3F 8% 1

Pff Yo hagcey Covite v S"\,o\,\
Daoe™ TOETISICl/g
-+

Deo 70 -

<+ Ps-te
Ps - 1<

HGo CL/M W

39

!
|
/




_ DOUBLE SIDE CUT PRESSER FOOT MECHANISM

Ref. Parts : Amt,
No. No. Description g £ Req.
41 P12-41 Main Feed Dog kX ] 1
42 P12-42 Stitch Plate iR 1
43 P12-43 Presser Foot Spring Plate (B)(Left) BER¥A(KR(E) 1
44 P12-44 Presser Foot Spring Plate (B)(Right) BaRk s (£)(E) 1
45 P12-45 Chip Guard Plate Bk 3P 1
46 P12-46 Screw (3/32-56X4.3) ¥ 44 1
47 P12-47 Lap Former, C. Set LRS- 1
48 P12-48 Sewing Cylinder Cover (Upper), C. Set Teika 1







[SV/ DEVICE _

Ref. Parts Amt
No. No. Description S V4 Reg.
1 P13-1 Belt Pulley Cover REKE 1
2 P13-2 Screw (M4-0.7X8) L 3
3 P13-3 Washer 1 3
4 P13-4 Gear Wheel o] 1
5 P13-5 Gear Wheel bR ] 1
6 P13-6 Screw (M6-1X6) 2 4k 4
7 P13-7 Synchroniser AL B 1
8 P13-8 Screw (11/64x2) £ 1
9 P13-9 Synchroniser Place RLOBKEE 1
10 P13-10 Screw (M4-0.7x8) 3X &% 6
11 P13-11 Handwheel Hik 8% 1
12 P13-12 Screw (M5-0.8X5) 3R 44 2
13 P13-13 Timing Belt E® 1
14 P13-14 Screw (M5-0.8X14) 3K 4% 4
15 P13-15 Screw (M6-1X15) ¥, 4% 7
16 P13-16 Washer ®AH 7
17 P13-17 Mini Servomotor Support (Upper) 11 iR %k (L) 1
18 P13-18 Mini Servomotor 15 AR % 3k 1
19 P13-19 Mini Servomotor Support (Lower) FIRR %R E(T) 1
20 P13-20 Washer 24 2
21 P13-21 Spring Washer HR2A 2
22 P13-22 Screw (3/8-16X45) L £ 3
23 P13-23 Nut X453 1
24 P13-24 Sewing Maching Supprting Block Cover WEE 1
25 P13-25 Pierce Filament Illustration Zik W 1
26 F13-26 Emblem £ 3 1
27 P13-27 Rivet SpaT 2
28 P13-28 Sewing Maching Supprting Block A 1
29 P13-29 Pitman ExhR 1
30 P13-30 Wood Screw AR 3K 84 7
31 P13-31 Control Rapid Box b & 1
32 P13-32 Control Box #EH 4 1
33 P13-33 Cord Clamp 3 1
34 Pi3-34 Mini Servomotor, C. Set 1508 % i 1

43




X INL &

\\\ ,NP\I/_._WU Vi L“\“JJ. » Y
,_ A\G v\

Q

\ \Y\»\ i A\ / x , / ﬂ_w\m GA3 036 oS30 o ﬁ'ﬁ
Al N / A O rEEig
\\,\, { \.» ,Vylltl. 14 : b :
| -
/_//m///((‘\ y&[ Y \ A
~-7 .




JAT/_DEVICE

Ref. Parts Amt
No. No. Description o & Req.
1 P14-1 Regulator AR sk 1
2 P14-2 Air Tube(6x4mm) &, (6x4mm) 1
3 P14-3 Solenoid Valve Tl 1
4 P14-4 Air Tube(4x2.5Smm)(Blue) B (4x2.5)(#) 1
5 P14-5 Air Tube(4x2.5mm)(0ran§e) B (4x2.5)(1%) 1
6 P14-6 L" Connector L"# B 4 51 2
7 P14-7 Air Cylinder f b 1
8 P14-8 Nut s 2] 1
9 P14-9 Presser Lifter Holder R4 R 3R 1
10 P14-10 Screw (M6-1X15) 3X sk 4
i1 P14-11 Cylinder Bracket F X 1
12 P14-12 Screw (3/16-32X11.5) Rk 4
13 P14-13 Presser Foot Connecting Lever 16 R w4y 1
14 P14-14 Screw (3/16-32X4) L ¥ 2
15 P14-15 Air Cylinder, C.Set F b 1
16 Pl4-16 Solenoid Valve, C.Set Tk 1

45




X ot %
Ou3 0830 0230 5@

&

@ [Staid] @

ez

[wEs Y]

Wuwad
pv Vvl —
RESEV VIS _

7

7




/ET/ DEVICE 15

Ref. Parts Amt
No. No. Description . ) A Req.
1 P15-1 Solenoid Valve TN 1
2 P15-2 Solenoid Valve Bracket THEM & 1
3 P15-3 Screw (M6-1X15) 3R 4% 2
4 P15-4 Washer : ® 4 2
5 P15-5 Screw (M5-0.8X14) 3X 8% 3
6 P15-6 Screw (M4-0.7X8) ¥ 8% 1
7 P15-7 Cord Clamp i 1
8 P15-8 Retaining Ring ECE 4 1
9 P15-9 O-Ring 23 3 3 2
10 P15-10 Bearing Housing ﬂﬁ&lﬂﬁg 1
11 P15-11 Belt Pulley Cover Bracket EPRER 1
12 P15-12 Screw (3/16-32X11.5) X 4% 4
13 Pi5-13 Solenoid Valve, C. Set TEM4a 1
14 P15-14 Bearing Housing, C. Set WABEER 1

47







g

No. No. Description 2 &

1 P16-1 Dust-Collecting Equipment *£E R

2 P16-2 Hose Band J X3

3 P16-3 Take Over BE

4 P16-4 Hose Band ) X

5 P16-5 Wood Screw AR 44

6 P16-6 Take Over #E

7 P16-7 Regulator Support Bl & &

8 P16-8 Wood Screw AR 4%

9 P16-9 Solenoid Valve TR

10 P16-10 L" Connector L' MR8
11 P16-11 Screw (M3-0.5X24) 3% 44

12 P16-12  Air Tube(6x4mm) R4 (6x4mm)
13 P16-13 Spring Washer BREA

14 P16-14 Hose Union R 350

15 P16-15 Regulator R sk

16 P16-16 Hose Union B 355

17 P16-17 Hose Band - X3

18 P16-13 Regulator Support B & &

19 P16-19 Regulator Support ARGBETF &
20 P16-20 Screw (M5-0.8X9) 3% 8%

21 P16-21 Regulator Support Bl %

22 P16-22 Spring Washer BREH

23 P16-23 Nut L4

24 P16-24 Connector B35

5 P16.25 Washer %5

25 Fi6-26 A Gas Cylinder AL

27 Fl16-27 Solenoid Valve, C. Set TCHEMNa

28 P1¢-2¢ Regulator, C. Set F Rk

29 P16-29 Suction Pipe Unit, C. Set RE@a

39 P16-36  Suction Pipe Unit RE
31 P16-31 Suction Pipe Unit Support (Upper) REBHEE(L)
32 P16-32 Screw (M5-0.8X9.9) L § )

33 P16-33 Washer *H

34 Screw (M5-0.8X15.9) L &

3z 6-25 Nut LA
36 £5- Suction Pipe Unit Support (Lower) BB EAE(T)
37 16-2 Screw (M5-0.8X1 1.7) 4%

38 Pi5-3¢ Washer ® A4

39 Pi6-3% Suction Pipe Unit, C. Set 3k

49







THREAD STAND gz 17

Ref. Parts Amt
No. No. Description P 4 Req.
1 P17-1 Column Cap HRE 1

2 P17-2 Column Pipe(Upper)(Short) Ligt(%) 1

3 P17-3 Thread Hanger (3 Spools Type) KERCE ¥R 2

4 P17-4 Thread Hanger Support Wk FALE 4

5 P17-5 Spring Washer S 0] 4
6 P17.6 Screw (M6-1X23) 3% 84 4
7 P17-7 Thread Guide Holder (Large) ARG SAT B & 1

8 P17-8 Thread Guide Arm LE PR F Y 1

9 P17-9 Thread Guide Holder (Small) R ERAT B B 1

10 P17-10 Thread Guide (6 Spool Type) 6L il 4% 43 1

11 P17-11 Column Pipe Connecter $8H 48 55 2

12 P17-12 Screw (M5-0.8X16.8) L £ 4

13 P17-13 Nut L 2] 10
14 P17-14 Column Pipe(Upper) ¥ %3 1

15 P17-15 ___ Spool Stand (3 Spool Type) 3FLAR 3R 2
16 P17-16 Column Pipe (Lower) Tk 1

17 P17-17 Washer *_AH 2

18 P17-18 Nut L 4] 1

19 P17-19 Spool Cushion 5 b iet 6
20 P17-29 Spool Mat % i 6

21 P17-21 Spool Seat Disc RN 6

22 P17-22 Spool Pin S84 6

23 P17-23 Spring Washer MRERA 6

51







DEVICE ____

Ref. Parts Amt

No. No. Description i £ Req.

1 P18-! Belt Pulley Cover - Bkt 1

2 P18-2 Screw (M4-0.7X5) L & 4

3 P18-3 Washer ® 4 4

4 P18-4 Handwheel LR £33 ) 1

5 P18-5 Nut b | 3

6 P18-6 Spring Washer HXEH 3

7 p18-7 Washer *H 3

8 P18-8 Motor Big 1

9 P18-9 Screw (M6-1X15) 5% 8% 4

10 P18-10 Vasher BH 4

11 Pls-i1 Belt Pulley Cover Bracket (Down) ERRET 1

12 P1§-12 Belt Pulley Cover Bracket (Upper) ERREL) 1

13 P18-13 Screw (M4-0.7X8) X 84 1

14 P18-14 Washer 4 |

15 P18-15 Presser Foot Connecting Lever 36 R ik 41 1

16 P18-16 Iron Hook #. 4 1

17 P18-17 Belt B 1

18 P13-18 Screw (5/16-18x45) £ 3

19 P18-;9 Driving Lever(Length) LELAEE Y. 1@y 1

20 Pig-29 Driving Lever Shaft RS 1

21 Plo-Zl Lriving Lever(Short) MR EEN(GE) 1 :
22 Pla-22 Pitman(Length) % B AK) 1
23 P18-23 Screw (M4-0.7X8) 71 4 ‘

IS

53




T SRR —




ATTACHMENT BOX ks 19

Ref. Parts Amt
No. No. Description , F A 4 Req.
1 P1¢-1 Attachment Box - M & 1 ;
2 P16-2 Thread Tweezers Bk 1 "
3 P19-3 Threading Wire L E ¥ Y 1

4 P19-4 Hexagonal Wrench (4mm) P X A 4R F(4mm) 1

5 P19-5 Hexagonal Wrench (3mm) P37 £ iR F (3mm) 1 v
6 P19-6 Hexagonal Wrench (2.5mm) AN A48 $(2.5mm) 1

7 P1o.7 screwdriver iR skoAe F 1

8 P1%-3 Needle ¥4t 5

9 P1%-) Needle £44 2

10 F1C.10 Lower Knife T3k 1

11 Fis-11 Upper Knife Xy 1

12 F16-12 Needle Height Gauge e T % R 1

13 P16-13 Wrench RE 1

14 Fig-14 Wrench KRF 1

15 P19-15 Wrench X 1

16 Fi9-15  Double Side Cut Presser Foot Spring Plate (Left) R 1 R MR K A (£) | |
17 Pi2.17 [>ouble Side Cut Presser Foot Spring Plate (Righ o t7 R iR 3 1 (%) 1 )
18 Fis.:i3 Iron Chain $5 44 1
19 Fio-i Wrench w"E 1
20 Loy texagonal Wrench (1.5mm) A X AR $(1.5mm) 1
21 | O Fo.der BH R 1

55




20

IOHNE—

D
L

i

- PR

Bt




Ref. Parts Amt.

No. No. Description oo 2 Regq.
1 P20-1 Oiler P F 1
2 P20-2 Funnel R 1
3 P20-3 Oil Mk 1
4 P20-4 Screw, C, Set ¥ihia 1
5 P20-5 Screwdriver ﬂﬁgj |
6 P20-5 Pitman(Length) CETI0S) 1
7 P20.7 Screw, C. Set Xk 1
8 P20-3; Supporting Block Rubber Cushion LA EERBERE |
9 P23-9 Parts Book : FH#HX 1
10 P20-10 Machine Cover R E 1
11 P2¢-i 1 Iastruction Book 5+ m 1
12 P2¢-12 Tedal, C. Set B B2 AR 48 1
13 P2¢-13 Lrier L A3 ) 1
14 P2¢-14 Thread Stand, C. Set Hia 1
15 P25 Ecrew(3/8-16x45) ¥ #% 2
16 PZ.-.5 Spring Washer XY 2
17 - P27 V/asher ®H 2
18 P2¢-:3 Screw(5/16x100) L & 4
19 P25-1) Washer * A 4
29 P2C-20 Nut x4 8
2i P2L2. S »ring Washer XXy 4
2 P2¢-7: Vasher #H 4

57







Parts Amt,
Ne. Description i do 4 Regq.

RESN Suction Pipe Unit, C. Set R EEa 1
P2t Suction Pipe Unit, C. Set REHE 1




Models \

%a,

5\3\\?

e

s

! PREE | WRASEL) | WAREGE) | BRIRE) | IAREG)

f MJ-62-4.2-01 P6-15 P6-36 P6-37(452) P6-47 P6-48(452)

MR P12-2 P12-24 P12-25 P12-43 P12-44

| MI6240501 [ PG1S P6-36 P6-37(460) P6-47 P6-48(460)

3 MJ-62-460-02 P12-2 P12-24 P12-25 P12-43 P12-44

o

|

|

|

|

$HiR ¥HB RRmE WRME A

MJ-C ! P5-40(452) | PS5-44(452) P7-7 P5-34
MI62 " P12-42 P12:31 " P12-21
MJ-62- 01 P5-40(460) | P5-44(460) p P5-34
MI-& - ) *' ] P12-42 P12-31 " P12-21




Fae ' SPECIFICATION $HSE MM & 22
< = =
P TR | Fark |reaason|iemenn)|  $em
A Y P6-31 P6-25 P6-22
L P P12-18 PI12-12 P12-9 P12-22
T " P6-31 P6-27 P6-24
s ” P12-18 P12-12 P12-9 P12-22
l. Y —
74 S
5 o ik hik s SHEGT) | SHE(R) | THsast
s P10-7 P10-8 P8-43 P10-10 P8-45
N | " P12-41 " " "
; ’_: ” P10-8 " " "
- o " P12-41 " " "

61




